
 

 

 

 

 

 

 
 
 
 

 
SAR TEST REPORT 

For 
  

3G Smartphone 
 

Model Number: T882 T882X X stand for a-z  
 

FCC ID: 2ABV9-T882 
 
 
 
 
 
 
 
  
 
 
 
 

Report Number : WT148000912
 

 
 
 
 
 
 

Test Laboratory  : Shenzhen Academy of Metrology and Quality 
Inspection   
National Testing Center for Digital Electronic Products 

Site Location     : Bldg. Metrology and Quality Inspection, Longzhu 
Road, Shenzhen, Guangdong,  China 

Tel              : 0086-755-26941599 
Fax              : 0086-755-26941545 
Web             : www.smq.com.cn 



 

 

 
 

 

 

Test report declaration 

Applicant     : Delang Electrnic(Jiangxi) Co.,Ltd 

Address      : De’an County Industrial Park, Jiujiang Jiangxi Province, China 

Manufacturer   : Shenzhen Telacom Science &Technology Co.,Ltd 

Address  : 7/F E2 Block, TCL International E City, Zhong Shan Yuan 
Road 1001#, Xili, Nanshan District, Shenzhen, PRC 

EUT Description : 3G Smartphone 

Model No : T882 T882X X stand for a-z  

Trade mark : : Cellacom 

Serial Number : : / 

FCC ID : : 2ABV9-T882 

 

May.15.2014 

May.15.2014 

May.15.2014 



 

 

 
 

 

 

 
Revision History 

No Date Reason 
-- 2014-04-14 Initial issue 
01 2014-05-15 All Wifi measured Plots grid has been revise follow the 

KDB865664 procedure for 2~3GHz. 
02 2014-05-19 Add information for battery. 

Add network analyzer used for liquid validation. 
Correct the typo for body SAR. 
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Highest Reported Standalone SAR Summary 
 

  
Exposure 
Position 

 
Frequency Band 
 

Highest 
Reported1g-SAR 
(W/kg) Equipment Class 

Highest 
Reported1g-SAR 
(W/kg) 

Head 

GSM850 GSM VOICE  0.109 

PCE 0.109 
GSM1900 VOICE  0.049 

WCDMA Band II RMC 12.2K  0.062 
WCDMA Band V RMC 12.2K  0.106 
WLAN 2.4GHz Band 0.153 DTS 0.153 

Hotspot(10
mm Gap) 

GSM850 GPRS 4Tx slots  0.338 

PCE 0.464 
GSM1900 EDGE 4Tx slots  0.464 
WCDMA Band II RMC 12.2K  0.185 
WCDMA Band V RMC 12.2K  0.281 

WLAN 2.4GHz Band 0.074 DTS 0.074 

Body-worn( 
15mm Gap) 

GSM850 GSM VOICE  0.290 

PCE 0.290 
GSM1900 VOICE  0.272 

WCDMA Band II RMC 12.2K  0.121 

WCDMA Band V RMC 12.2K  0.240 

WLAN 2.4GHz Band 0.034 DTS 0.034 



 

 

 
 

 

 

 
Highest Simultaneous Transmission SAR 
 

Exposure Position Frequency Band Equipment Class 

 
Highest Reported Simultaneous 
Transmission 1g-SAR (W/kg) 
 

Head 

GSM850 GSM VOICE  PCE 0.109 

0.156 Bluetooth DSS 0.047 

Head 

GSM850 GSM VOICE  PCE 0.109 

0.262 WIFI DTS 0.153 

Hotspot(10mm Gap) 

GSM1900 EDGE 4Tx slots  PCE 0.464 

0.511 Bluetooth DSS 0.047 

Hotspot(10mm Gap) 

GSM1900 EDGE 4Tx slots  PCE 0.464 

0.538 WIFI DTS 0.074 

Body worn 15mm 

GSM850 GSM VOICE  PCE 0.290 

0.337 Bluetooth DSS 0.047 

Body worn 15mm 

GSM850 GSM VOICE  PCE 0.290 

0.324 WIFI DTS 0.034 
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Conducted Output Power Limits for GSM 850 MHZ 

Mode Nominal Peak Power Tolerance(dB) 
GSM850 32 dBm +/- 1 

GPRS 850-1TS: 32 dBm +/- 1 
GPRS 850-2TS: 31 dBm +/- 1 
GPRS 850-3TS: 30 dBm +/- 1 
GPRS 850-4TS: 29 dBm +/- 1 
EDGE 850-1TS: 32 dBm +/- 1 
EDGE 850-2TS: 31 dBm +/- 1 
EDGE 850-3TS: 30 dBm +/- 1 
EDGE 850-4TS: 29 dBm +/- 1 

 
Conducted Output Power Limits for PCS 1900 MHZ 

Mode Nominal Peak Power Tolerance(dB) 
GSM1900 29 dBm +/- 1 

GPRS 1900-1TS: 29dBm  +/- 1 
GPRS 1900-2TS: 28 dBm +/- 1 
GPRS 1900-3TS: 27 dBm +/- 1 
GPRS 1900-4TS: 26 dBm +/- 1 
EDGE 1900-1TS: 29 dBm +/- 1 
EDGE 1900-2TS: 28 dBm +/- 1 
EDGE 1900-3TS: 27 dBm +/- 1 
EDGE 1900-4TS: 26 dBm +/- 1 

 
Conducted Output Power Limits for WCDMA band II 

Mode Nominal Peak Power Tolerance(dB) 
RCM 22 dBm +/- 1 
AMR 22 dBm +/- 1 

HSDPA Subtest 1 21 dBm +/- 1 
HSDPA Subtest 2 20 dBm +/- 1 
HSDPA Subtest 3 20 dBm +/- 1 
HSDPA Subtest 4 19 dBm +/- 1 
HSUPA Subtest 1 22 dBm +/- 1 
HSUPA Subtest 2 20 dBm +/- 1 
HSUPA Subtest 3 20 dBm +/- 1 
HSUPA Subtest 4 19 dBm +/- 1 

 
 
 
 



 

 

 
 

 

 

 
 
 

Conducted Output Power Limits for WCDMA band V 
Mode Nominal Peak Power Tolerance(dB) 
RCM 22 dBm +/- 1 
AMR 22 dBm +/- 1 

HSDPA Subtest 1 21 dBm +/- 1 
HSDPA Subtest 2 20 dBm +/- 1 
HSDPA Subtest 3 20 dBm +/- 1 
HSDPA Subtest 4 20 dBm +/- 1 
HSUPA Subtest 1 21 dBm +/- 1 
HSUPA Subtest 2 20 dBm +/- 1 
HSUPA Subtest 3 20 dBm +/- 1 
HSUPA Subtest 4 20 dBm +/- 1 

 
IEEE 802.11B 14 dBm +/- 1 
IEEE 802.11G 13 dBm +1/- 2 

IEEE 802.11N(20M) 11 dBm +2/- 1 
IEEE 802.11N(40M) 11 dBm +/- 2 
BLUETOOTH 1M -0.5 dBm +/- 1 
BLUETOOTH 2M -1.0 dBm +/- 1 
BLUETOOTH 3M -1.0 dBm +/- 1 
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Uncertainty Budget of DASY for frequency range 300 MHz to 3 GHz 
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GSM Conducted Power Measurement Results 
 

Band: GSM850 Burst Average Power (dBm) Frame Average Power (dBm) 
Channel 128 190 251 128 190 251 
Frequency (MHz) 824.2 836.6 848.8 824.2 836.6 848.8 
GSM (GMSK, 1 Tx slot) 32.5 32.96 31.74 23.5 23.96 22.74 
GPRS (GMSK, 1 Tx slot) 32.18 31.83 31.94 23.18 22.83 22.94 
GPRS (GMSK, 2 Tx slots) 31.25 31.46 31.57 25.25 25.46 25.57 
GPRS (GMSK, 3 Tx slots) 30.26 30.33 29.89 26 26.07 25.63 
GPRS (GMSK, 4 Tx slots) 29.15 29.60 28.92 26.15 26.60 25.92 
EDGE (GMSK, 1 Tx slot) 32.11 32.36 31.88 
EDGE (GMSK, 2 Tx slots) 31.24 31.32 30.94 
EDGE (GMSK, 3 Tx slots) 30.14 29.93 29.96 
EDGE (GMSK, 4 Tx slots) 28.58 28.97 28.86 

 
 

Band: GSM1900 Burst Average Power (dBm) Frame Average Power (dBm) 

Channel 512 661 810 512 661 810 
Frequency (MHz) 1850.2 1880 1909.8 1850.2 1880 1909.8 
GSM (GMSK, 1 Tx slot) 29.23 29.80 28.98 
GPRS (GMSK, 1 Tx slot) 29.46 28.83 29.17 
GPRS (GMSK, 2 Tx slots) 28.21 28.34 28.38 
GPRS (GMSK, 3 Tx slots) 27.43 27.45 27.3 
GPRS (GMSK, 4 Tx slots) 26.12 26.80 26.18 
EGPRS (GMSK, 1 Tx slot) 29.23 29.46 29.36 
EGPRS (GMSK, 2 Tx slots) 28.55 28.21 28.37 
EGPRS (GMSK, 3 Tx slots) 27.41 27.69 27.39 
EGPRS (GMSK, 4 Tx slots) 26.25 26.80 26.18 

 
 
 
 
 
 
 
 
 
 
 
 



 

 

 
 

 

 

 
Remark: 
1. The EUT do not support DTM function. 
2. For Head SAR testing, GSM should be evaluated, therefore the EUT was set in 
GSM Voice for GSM850 and GSM1900 due to its highest frame-average power. 
3. For Body worn mode SAR testing, GPRS should be evaluated, therefore the EUT 
was set in GPRS (GMSK, 4 Tx slots) for GSM850 and GSM1900 due to its highest 
frame-average power. 
4 The frame-averaged power is linearly calculated from the maximum burst averaged 
power over 8 time slots. 
The calculation method is shown as below: 
Frame-averaged power = Maximum burst averaged power (1 Tx slot) - 9 dB 
Frame-averaged power = Maximum burst averaged power (2 Tx slots) - 6 dB 
Frame-averaged power = Maximum burst averaged power (3 Tx slots) - 4.26 dB 
Frame-averaged power = Maximum burst averaged power (4 Tx slots) - 3 dB 
 



 

 

 
 

 

 

 
WCDMA Conducted Power Measurement Results 
 

Band WCDMA Band V 
Channel 4,132 4,182 4,233 
Frequency (MHz) 826.4 836.4 846.6 
RMC 12.2K 22.08 22.79 22.26 

AMR 21.41 21.30 21.58 

HSDPA Subtest-1 20.32 20.27 20.39 

HSDPA Subtest-2 20.24 20.31 20.28 

HSDPA Subtest-3 20.36 20.11 20.20 

HSDPA Subtest-4 19.17 19.23 19.15 

HSUPA Subtest-1 21.18 21.43 21.45 

HSUPA Subtest-2 20.29 20.34 20.30 

HSUPA Subtest-3 20.25 20.37 20.24 

HSUPA Subtest-4 19.28 19.36 19.40 

 
Remark: 
1. Per KDB 941225 D01, RMC 12.2kbps setting is used to evaluate SAR. 
2. Per KDB941225 D01, RMC 12.2kbps setting is used to evaluate SAR. If 

HSDPA/HSUPA output power is <0.25dB higher than RMC, and Reported SAR 
with RMC12.2kbps setting is 1.2W/kg  HSDPA/HSUPA SAR evaluation can be 
excluded. 

 
 

Band WCDMA Band II 
Channel 4,132 4,182 4,233 
Frequency (MHz) 826.4 836.4 846.6 
RMC 12.2K 22.04 22.85 22.48 

AMR 21.36 21.51 21.27 

HSDPA Subtest-1 21.44 21.36 21.72 

HSDPA Subtest-2 20.61 20.48 20.39 

HSDPA Subtest-3 20.85 20.53 20.21 

HSDPA Subtest-4 19.34 19.23 19.56 

HSUPA Subtest-1 22.17 22.10 22.24 

HSUPA Subtest-2 20.68 20.59 20.47 

HSUPA Subtest-3 20.35 20.72 20.68 

HSUPA Subtest-4 19.32 19.27 19.40 

 
Remark: 
3. Per KDB 941225 D01, RMC 12.2kbps setting is used to evaluate SAR. 
4. Per KDB941225 D01, RMC 12.2kbps setting is used to evaluate SAR. If 

HSDPA/HSUPA output power is <0.25dB higher than RMC, and Reported SAR 
with RMC12.2kbps setting is 1.2W/kg  HSDPA/HSUPA SAR evaluation can be 
excluded. 

 



 

 

 
 

 

 

 
WLAN 2.4GHz Band Conducted Power 
 

802.11b Average Power (dBm) 

Channe
l 

Frequency(MHz) Data Rate (bps) 

1M bps 2M bps 5.5M bps 11M bps 
CH 01 2,412  14.23 14.12 14 13.95 
CH 06 2,437  14.90 14.74 14 13.53 
CH 11 2,462  14.36 14.32 14.62 13.68 

 
802.11g Average Power (dBm) 

Channel Frequency(MHz) Data Rate (bps) 

6M bps 9M bps 12M bps 18M bps 24M bps 36M bps 48M bps 54M bps 
CH 01 2,412  13.32 13.57 13.62 12.54 12.46 12.34 12.12 12.03 

CH 06 2,437  13.25 13.13 13.14 12.98 12.88 12.52 12.43 12.24 

CH 11 2,462  12.68 12.51 12.46 12.26 12.31 12.21 11.83 11.43 

 
802.11n-HT20 Average Power (dBm) 

Channel Frequency(MHz) Data Rate (bps) 

MCS0 MCS1 MCS2 MCS3 MCS4 MCS5 MCS6 MCS7 
CH 01 2,412  12.03 11.30 11.27 11.21 11.08 10.86 10.74 10.38 

CH 06 2,437  12.23 12.11 12.12 11.96 11.86 10.50 10.41 10.22 

CH 11 2,462  11.34 11.13 10.9 11.02 10.89 10.56 10.34 10.02 

 
802.11n-HT40 Average Power (dBm) 

Channel Frequency(MHz) Data Rate (bps) 

MCS0 MCS1 MCS2 MCS3 MCS4 MCS5 MCS6 MCS7 
CH 03 2,422  12.74 12.69 12.26 12.07 11.23 10.68 10.33 10.08 
CH 06 2,437  12.42 12.38 12.11 11.96 11.12 10.65 10.33 10.05 
CH 09 2,452  12.36 12.37 12.13 11.54 10.77 10.22 9.93 9.79 

 
 
Remark: 
 
1. Per KDB 248227 D01 v01r02, choose the highest output power channel to test 
SAR and determine further SAR 
exclusion 
2. For each frequency band, testing at higher data rates and higher order 
modulations is not required when the maximum average output power for each of 
these configurations is less than 1/4dB higher than those measured at the lowest 
data rate. 2.4GHz WLAN SAR was tested on 802.11b 1Mbps. 
3. Per KDB 248227 D01 v01r02, 11g, 11n-HT20 and 11n-HT40 output power is less 
than 1/4dB higher than 11b mode, thus the SAR can be excluded. 
 



 

 

 
 

 

 

Bluetooth 2.4GHz Band Conducted Power 
Channel Frequency(MHz) Average Power 

(dBm) 

CH 0 2,402  0.435 
CH 39 2,441 -0.830 
CH 78 2,480 -0.570 

 



 

 

 
 

 

 

 

 

 
 

Distance of the Antenna to the EUT surface/edge 

 

Back Front 

Top 
Side 

Bottom 
Side 

Right 
Side 

Left 
Side Antennas 

 
WWAN Main ≤ 25mm ≤ 25mm >25mm ≤ 25mm >25mm ≤ 25mm 
Bluetooth & WLAN 2.4GHz Band ≤ 25mm ≤ 25mm ≤ 25mm >25mm > 25mm ≤ 25mm 

 
Positions for SAR tests; Hotspot mode 

 

Back Front 

Top 
Side 

Bottom 
Side 

Right 
Side 

Left 
Side Antennas 

 
WWAN Main Yes Yes NO Yes NO Yes 
Bluetooth & WLAN 2.4GHz Band Yes Yes Yes NO NO Yes 

 
 
 
 
 
 
 
 
 



 

 

 
 

 

 

Remark: 
1 According to KDB 447498 D01v05, for handsets the test separation distance is 
typically according to the smallest test separation distance required for the group of 
body-worn accessories with similar operating and exposure characteristics. Which is 
0mm for head SAR, 0mm for body-worn SAR for the DUT. 
2 For minimum test separation distance 50mm, Bluetooth standalone SAR test 
exclusion power threshold is determined by: [(max. power of channel, including 
tune-up tolerance, mW)/(min. test separation distance, mm)]  [ f(GHz)]  3.0 for 
1-g SAR and  7.5 for 10-g extremity SAR, where 

 f(GHz) is the RF channel transmit frequency in GHz 
 Power and distance are rounded to the nearest mW and mm before calculation 
 The result is rounded to one decimal place for comparison 
 3.0 and 7.5 are referred to as the numeric thresholds in the step 2 below 

Exposure Position 

Wireless Interface Bluetooth 

Tune-up Maximum power (dBm) 0.5 
Tune-up Maximum rated power (mW) 1.12 

Head 

Antenna to user (mm) 5 
SAR exclusion threshold (mW) 10 

SAR testing required? NO 

Body 0 cm(Body Worn) 

Antenna to user (mm) 5  
SAR exclusion threshold (mW) 10 

SAR testing required? NO 

 



 

 

 
 

 

 

 

Remark: 
1. Per KDB 447498 D01v05, the reported SAR is the measured SAR value adjusted 

for maximum tune-up tolerance. 
Scaling Factor = tune-up limit power (mW) / EUT RF power (mW), where tune-up 
limit is the maximum rated power among all production units. 
Reported SAR(W/kg)= Measured SAR(W/kg)* Scaling Factor 

2 Per KDB 447498 D01v05, for each exposure position, if the mid channel or 
highest output channel reported SAR ≤0.8W/kg, other channels SAR testing are 
not necessary 

3 Per KDB 941225 D06v01r01, when the same wireless mode and device 
transmission configurations are required for testing body-worn accessories and 
hotspot mode, it is not necessary to test body-worn accessory SAR for the same 
device orientation if the test separation distance for hotspot mode is more 
conservative than that used for body-worn 
 

 

 
GSM850 Head 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measured 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM850 GSM Voice Right Cheek 190 836.6 32.96 33 1.009 0.108 0.109 
GSM850 GSM Voice Right Tilted 190 836.6 32.96 33 1.009 0.067 0.068 
GSM850 GSM Voice Left Cheek 190 836.6 32.96 33 1.009 0.108 0.109 
GSM850 GSM Voice Left Tilted 190 836.6 32.96 33 1.009 0.064 0.065 

 
GSM 850 Body 

Distance 10mm 
 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measured 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM850 GPRS 
(GMSK, 4 Tx 
slots) 

Front 190 836.6 29.6 30 1.096 0.109 
0.119 

GSM850 GPRS 
(GMSK, 4 Tx 
slots) 

Back 190 836.6 29.6 30 1.096 0.308 
0.338 

GSM850 GPRS 
(GMSK, 4 Tx 
slots) 

Bottom Side 190 836.6 29.6 30 1.096 0.064 
0.070 

GSM850 GPRS 
(GMSK, 4 Tx 
slots) 

Left Side 190 836.6 29.6 30 1.096 0.172 
0.189 

 



 

 

 
 

 

 

 
Distance 15 mm 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM850 GSM Voice Front 190 836.6 29.8 30 1.047 0.135 0.140 
GSM850 GSM Voice Back 190 836.6 29.8 30 1.047 0.273 0.290 

 
 
 
 
 

 

GSM1900 Head 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measured 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM1900 GSM Voice Right Cheek 661 1880.0 29.8 30 1.047 0.099 0.104 
GSM1900 GSM Voice Right Tilted 661 1880.0 29.8 30 1.047 0.042 0.044 
GSM1900 GSM Voice Left Cheek 661 1880.0 29.8 30 1.047 0.047 0.049 
GSM1900 GSM Voice Left Tilted 661 1880.0 29.8 30 1.047 0.035 0.037 

GSM 1900 Body 
Distance 10 mm 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM1900 EDGE 
(GMSK, 4 Tx 
slots) 

Front 661 1880.0 
26.8 

27 1.047 0.125 
0.131 

GSM1900 EDGE 
(GMSK, 4 Tx 
slots) 

Back 661 1880.0 
26.8 

27 1.047 0.443 
0.464 

GSM1900 EDGE 
(GMSK, 4 Tx 
slots) 

Bottom Side 661 1880.0 
26.8 

27 1.047 0.380 
0.340 

GSM1900 EDGE 
(GMSK, 4 Tx 
slots) 

Left Side 661 1880.0 
26.8 

27 1.047 0.169 
0.177 

Distance 15 mm 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Burst 
Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

GSM1900 GSM Voice Front 661 1880.0 26.8 27 1.047 0.093 0.097 
GSM1900 GSM Voice Back 661 1880.0 26.8 27 1.047 0.260 0.272 

 

WCDMA 850 Head 
 



 

 

 
 

 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA850 RMC12.2 Right Cheek 4182 836.4 22.79 23 1.050 0.030 0.032 
WCDMA850 RMC12.2 Right Tilted 4182 836.4 22.79 23 1.050 0.019 0.020 
WCDMA850 RMC12.2 Left Cheek 4182 836.4 22.79 23 1.050 0.101 0.106 
WCDMA850 RMC12.2 Left Tilted 4182 836.4 22.79 23 1.050 0.018 0.019 

 
WCDMA 850 Body 

Distance 10mm 
 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA850 RMC12.2 Front 4182 836.4 22.79 23 1.050 0.104 0.109 
WCDMA850 RMC12.2 Back 4182 836.4 22.79 23 1.050 0.268 0.281 
WCDMA850 RMC12.2 Bottom Side 4182 836.4 22.79 23 1.050 0.066 0.069 
WCDMA850 RMC12.2 Left Side 4182 836.4 22.79 23 1.050 0.140 0.147 

 
Distance 15mm 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA850 RMC12.2 Front 4182 836.4 22.79 23 1.050 0.124 0.130 
WCDMA850 RMC12.2 Back 4182 836.4 22.79 23 1.050 0.229 0.240 



 

 

 
 

 

 

 

WCDMA 1900 Head 
 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA1900 RMC12.2 Right Cheek 9400 1880.0 22.85 23 1.035 0.055 0.057 
WCDMA1900 RMC12.2 Right Tilted 9400 1880.0 22.85 23 1.035 0.029 0.030 
WCDMA1900 RMC12.2 Left Cheek 9400 1880.0 22.85 23 1.035 0.060 0.062 
WCDMA1900 RMC12.2 Left Tilted 9400 1880.0 22.85 23 1.035 0.042 0.043 

 
WCDMA 850 Body 

Distance 10mm 
 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA1900 RMC12.2 Front 9400 1880.0 22.85 23 1.035 0.062 0.064 
WCDMA1900 RMC12.2 Back 9400 1880.0 22.85 23 1.035 0.179 0.185 
WCDMA1900 RMC12.2 Bottom Side 9400 1880.0 22.85 23 1.035 0.172 0.178 
WCDMA1900 RMC12.2 Left Side 9400 1880.0 22.85 23 1.035 0.052 0.054 

 
Distance 15mm 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WCDMA1900 RMC12.2 Front 9400 1880.0 22.85 23 1.035 0.049 0.051 
WCDMA1900 RMC12.2 Back 9400 1880.0 22.85 23 1.035 0.117 0.121 

 

WIFI Head 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WIFI 2.4G 11b Right Cheek 6 2437 14. 9 15 1.023 0.073 0.075 
WIFI 2.4G 11b Right Tilted 6 2437 14. 9 15 1.023 0.071 0.073 
WIFI 2.4G 11b Left Cheek 6 2437 14. 9 15 1.023 0.150 0.153 
WIFI 2.4G 11b Left Tilted 6 2437 14. 9 15 1.023 0.116 0.119 

 
 
 
 
WIFI Body 

Distance 10mm 
 



 

 

 
 

 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WIFI 2.4G 11b Front 6 2437 14. 9 15 1.023 0.029 0.030 
WIFI 2.4G 11b Back 6 2437 14. 9 15 1.023 0.072 0.074 
WIFI 2.4G 11b Left Side 6 2437 14. 9 15 1.023 0.015 0.015 
WIFI 2.4G 11b Top Side 6 2437 14. 9 15 1.023 0.040 0.041 

 
Distance 15mm 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

WIFI 2.4G 11b Front 6 2437 14. 9 15 1.023 0.016 0.016 
WIFI 2.4G 11b Back 6 2437 14. 9 15 1.023 0.033 0.034 

 
 

 

 

Band Mode 

Test 
Position Ch. 

Freq. 
(MHz) 

Average 
Power 
(dBm) 

Tune-Up 
Limit 
(dBm) 

Scaling 
Factor 

Measure
d 
SAR  
(W/kg) 

Reported 
SAR  
(W/kg) 

Ratio 

--           
--           



 

 

 
 

 

 

 

 

 
 

 Position Applicable Combination 
Simultaneous Transmission Body-worn 

Head 

WWAN + WLAN 2.4GHz Band 
WWAN + Bluetooth 

 

Wireless Interface Bluetooth 
Tune-up Maximum power (dBm) 0.5 
Rounded Power in mW 1 
Distance mm 5 
Frequency GHz 2.45 

d SAR for simultaneous 0.047 



 

 

 
 

 

 

transmission analysis  

 WWAN (PCE) Bluetooth (DSS) WWAN+ 
Bluetooth 
(W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Estimated Bluetooth 
SAR (W/kg) 

Left cheek GSM850(GSM Voice  PCE0.109 0.047 0.156 - Excluded 

 WWAN (PCE) WIFI 2.4G (DTS) WWAN+ 
DTS (W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Max DTSSAR (W/kg) 

Left cheek GSM850(GSM Voice  PCE0.109 0.153 0.262 - Excluded 

 WWAN (PCE) Bluetooth (DSS) WWAN+ 
Bluetooth 
(W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Estimated Bluetooth 
SAR (W/kg) 

Back GSM1900 EDGE 4Tx slots  PCE 0.464 0.047 0.511 - Excluded 

 WWAN (PCE) WIFI 2.4G (DTS) WWAN+ 
DTS (W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Max DTSSAR (W/kg) 

Back GSM1900 EDGE 4Tx slots  PCE 0.464 0.074 0.538 - Excluded 

 



 

 

 
 

 

 

 WWAN (PCE) Bluetooth (DSS) WWAN+ 
Bluetooth 
(W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Estimated Bluetooth 
SAR (W/kg) 

Back GSM850(GSM Voice  PCE0.290 0.047 0.337 - Excluded 

 WWAN (PCE) WIFI 2.4G (DTS) WWAN+ 
DTS (W/kg) 

SPLSR≤ 
0.04 

Simultaneou
s 
transmission 
SAR test 
exclusion 

Position WWAN Band 
Max. WWAN 
SAR (W/kg) 

Max DTSSAR (W/kg) 

Back GSM850(GSM Voice  PCE0.290 0.034 0.324 - Excluded 

 



 

 

 
 

 

 



 

 

 
 

 

 

Date: 2014.4.11 

σ ε ρ

� 

� 

� 

� 

� 

 



 

 

 
 

 

 

  

0 dB = 2.50 W/kg



 

 

 
 

 

 

Date: 2014.4.11 

σ ε ρ

� 

� 

� 

� 

� 

 



 

 

 
 

 

 

  

0 dB = 2.51 W/kg



 

 

 
 

 

 

Date 2014.4.12. 

σ ε ρ

� 

� 

� 

� 

� 



 

 

 
 

 

 

  

0 dB = 14.7 W/kg



 

 

 
 

 

 

Date 2014.4.12. 

σ ε ρ

� 

� 

� 

� 

� 



 

 

 
 

 

 

  

0 dB = 14.6 W/kg 



 

 

 
 

 

 

SystemPerformanceCheck-D2450 Head 

Date: 2014.4.10.  

σ ε ρ

Probe: ES3DV3 - SN3203; ConvF(5.07, 5.07,5.07); Calibrated: .  

Sensor-Surface: 4mm (Mechanical Surface Detection)  

Electronics: DAE4 Sn876; Calibrated: .  

 

Measurement SW: DASY52, Version 52.8 (0); SEMCAD X Version 14.6.4 (4989)  

Pin=250mW/Area Scan (81x81x1): Interpolated grid: dx=12mm, dy=12mm 
Maximum value of SAR (interpolated) = 18.2 W/kg 
Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm 
Reference Value = 82.205 V/m; Power Drift = -0.01 dB 
Peak SAR (extrapolated) = 24.541 mW/g 
SAR(1 g) = 13.1 mW/g; SAR(10 g) = 6.11 mW/g 
Maximum value of SAR (measured) = 18.3 W/kg 



 

 

 
 

 

 

 
 

 



 

 

 
 

 

 

SystemPerformanceCheck-D2450 Body 

Date: 2014.4.10.  

σ ε ρ

Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72,4.72); Calibrated: .  

Sensor-Surface: 4mm (Mechanical Surface Detection)  

Electronics: DAE4 Sn876; Calibrated: .  

 

Measurement SW: DASY52, Version 52.8 (0); SEMCAD X Version 14.6.4 (4989)  

Pin=250mW/Area Scan (81x81x1): Interpolated grid: dx=12mm, dy=12mm 
Maximum value of SAR (interpolated) = 18.3 W/kg 
Pin=250mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm 
Reference Value = 82.205 V/m; Power Drift = -0.01 dB 
Peak SAR (extrapolated) = 24.691 mW/g 
SAR(1 g) = 12.1 mW/g; SAR(10 g) = 5.71 mW/g 
Maximum value of SAR (measured) = 18.4 W/kg 



 

 

 
 

 

 

 
 

 



 

 

 
 

 

 

Per KDB 865664 D02v01, SAR system validation status should be documented to 
confirm measurement accuracy. SAR measurement systems are validated according 
to procedures in KDB 865664 D01v01. The validation status is documented 
according to the validation date(s), measurement frequencies, SAR probe and tissue 
dielectric parameters. When multiple SAR system is used, the validation status of 
each SAR system is needed to be documented separately according to the 
associated system components.  
A tabulated summary of the system validation status including the validation date(s), 
measurement frequencies, SAR probe and tissue dielectric parameters are shown as 
below. 

Date Probe 

S/N 

Tested Freq 

MHz 

Tissue CW Mod. Validation 

Sensitivity Linearity Isotropy Mod Duty Factor Peak to

Average Power

Ration 

2013-11.17 3203 835 Body Pass Pass Pass GMSK Pass N/A 

2013-11-16 3203 1900 Body Pass Pass Pass GMSK Pass N/A 

2013-11-16 3203 2450 Body Pass Pass Pass OFDM Pass N/A 

 



 

 

 
 

 

 

E760CEl GSM850 Head Left Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.112 W/kg = -19.04 dB W/kg

 

E760CEl GSM850 Head Left Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0673 W/kg = -23.43 dB W/kg

 

E760CEl GSM850 Head Right Cheek Mid 

σ ε ρ



 

 

 
 

 

 

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.118 W/kg = -18.56 dB W/kg



 

 

 
 

 

 

 

E760CEl GSM850 Head Right Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0705 W/kg = -23.03 dB W/kg

 

E760CEl GSM850 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.122 W/kg = -18.28 dB W/kg

 

E760CEl GSM850 Body Hotspot Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.337 W/kg = -9.45 dB W/kg

 

E760CEl GSM850 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.147 W/kg = -16.63 dB W/kg

 



 

 

 
 

 

 

E760CEl GSM850 Body Won Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.337 W/kg = -9.46 dB W/kg

 

E760CEl GSM850 Body Left Side Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.169 W/kg = -15.42 dB W/kg

 

E760CEl GSM850 Body Bottom Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0685 W/kg = -23.29 dB W/kg

 

E760CEl GPRS850 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.116 W/kg = -18.71 dB W/kg

 

E760CEl GPRS850 Body Hotspot Rear Mid 

σ ε ρ



 

 

 
 

 

 

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.327 W/kg = -9.70 dB W/kg



 

 

 
 

 

 

 

E760CEl GPRS850 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.143 W/kg = -16.89 dB W/kg

 

E760CEl GPRS850 Body Won Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.289 W/kg = -10.79 dB W/kg

 

E760CEl GPRS850 Body Left Side Mid 

σ ε ρ



 

 

 
 

 

 

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.184 W/kg = -14.71 dB W/kg



 

 

 
 

 

 

 

E760CEl GPRS850 Body Bottom Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0688 W/kg = -23.25 dB W/kg

 
 

E760CEl GSM1900 Head Left Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0503 W/kg = -25.97 dB W/kg

 

E760CEl GSM1900 Head Left Tilted Mid 

σ ε ρ



 

 

 
 

 

 

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0388 W/kg = -28.23 dB W/kg

 

E760CEl GSM1900 Head Right Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.114 W/kg = -18.86 dB W/kg

 



 

 

 
 

 

 

E760CEl GSM1900 Head Right Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0466 W/kg = -26.64 dB W/kg

 

E760CEl GSM1900 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.125 W/kg = -18.04 dB W/kg

 

E760CEl GSM1900 Body Won Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.275 W/kg = -11.21 dB W/kg

 

E760CEl GSM1900 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.141 W/kg = -17.04 dB W/kg

 

E760CEl GSM1900 Body Hotspot Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.561 W/kg = -5.01 dB W/kg

 

E760CEl GSM1900 Body Bottom Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.322 W/kg = -9.85 dB W/kg

 

E760CEl GSM1900 Body Left Side Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0786 W/kg = -22.09 dB W/kg

 

E760CEl EDGE1900 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.105 W/kg = -19.60 dB W/kg

 

E760CEl EDGE1900 Body Won Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.287 W/kg = -10.83 dB W/kg

 

E760CEl EDGE1900 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.142 W/kg = -16.93 dB W/kg

 



 

 

 
 

 

 

E760CEl EDGE1900 Body Hotspot Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.566 W/kg = -4.94 dB W/kg

 

E760CEl EDGE1900 Body Bottom Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.390 W/kg = -8.19 dB W/kg

 



 

 

 
 

 

 

E760CEl EDGE1900 Body Left Side Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.116 W/kg = -18.68 dB W/kg

 

E760CEl WCDMA BAND2 Head Left Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0651 W/kg = -23.73 dB W/kg

 

E760CEl WCDMA BAND2 Head Left Tilted Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0322 W/kg = -29.84 dB W/kg

 

E760CEl WCDMA BAND2 Head Right Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0669 W/kg = -23.49 dB W/kg

 

E760CEl WCDMA BAND2 Head Right Tilted Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.41, 5.41, 5.41); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0331 W/kg = -29.61 dB W/kg

 

E760CEl WCDMA BAND2 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0698 W/kg = -23.12 dB W/kg

 

E760CEl WCDMA BAND2 Body Hotspot Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.175 W/kg = -15.16 dB W/kg

 

E760CEl WCDMA BAND2 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0519 W/kg = -25.70 dB W/kg

 

E760CEl WCDMA BAND2 Body Won Rear Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.128 W/kg = -17.88 dB W/kg

 

E760CEl WCDMA BAND2 Body Bottom Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.187 W/kg = -14.56 dB W/kg

 

E760CEl WCDMA BAND2 Body Left Side Mid 



 

 

 
 

 

 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.12, 5.12, 5.12); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0577 W/kg = -24.78 dB W/kg

 

E760CEl WCDMA BAND5 Head Left Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.126 W/kg = -17.97 dB W/kg

 



 

 

 
 

 

 

E760CEl WCDMA BAND5 Head Left Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0192 W/kg = -34.33 dB W/kg

 

E760CEl WCDMA BAND5 Head Right Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0318 W/kg = -29.96 dB W/kg

 



 

 

 
 

 

 

E760CEl WCDMA BAND5 Head Right Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.55, 6.55, 6.55); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0205 W/kg = -33.75 dB W/kg

 

E760CEl WCDMA BAND5 Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.110 W/kg = -19.15 dB W/kg

 



 

 

 
 

 

 

E760CEl WCDMA BAND5 Body Hotspot Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.278 W/kg = -11.11 dB W/kg

 

E760CEl WCDMA BAND5 Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.131 W/kg = -17.66 dB W/kg

 



 

 

 
 

 

 

E760CEl WCDMA BAND5 Body Won Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.239 W/kg = -12.42 dB W/kg

 

E760CEl WCDMA BAND5 Body Bottom Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0703 W/kg = -23.06 dB W/kg

 



 

 

 
 

 

 

E760CEl WCDMA BAND5 Body Left Side Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(6.75, 6.75, 6.75); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.150 W/kg = -16.47 dB W/kg

E760CEl WiFi 802.11b Head Left Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.07, 5.07, 5.07); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.159 W/kg = -15.97 dB W/kg

 



 

 

 
 

 

 

E760CEl WiFi 802.11b Head Left Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.07, 5.07, 5.07); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.117 W/kg = -18.62 dB W/kg

 

E760CEl WiFi 802.11b Head Right Cheek Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.07, 5.07, 5.07); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0852 W/kg = -21.39 dB W/kg

 



 

 

 
 

 

 

E760CEl WiFi 802.11b Head Right Tilted Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(5.07, 5.07, 5.07); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: SAM 1; Type: QD000P40CC; Serial: TP:1504  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0879 W/kg = -21.13 dB W/kg

 
 

E760CEl WiFi 802.11b Body Hotspot Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  



 

 

 
 

 

 

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0391 W/kg = -28.16 dB W/kg

 



 

 

 
 

 

 

E760CEl WiFi 802.11b Body Hotspot Rear Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0814 W/kg = -21.79 dB W/kg

 

E760CEl WiFi 802.11b Body Won Front Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0199 W/kg = -34.04 dB W/kg

 

E760CEl WiFi 802.11b Body Won Rear Mid 

σ ε ρ



 

 

 
 

 

 

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  

0 dB = 0.0417 W/kg = -27.60 dB W/kg



 

 

 
 

 

 

 

E760CEl WiFi 802.11b Body Top Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0466 W/kg = -26.63 dB W/kg

 

E760CEl WiFi 802.11b Body Left Side Mid 

σ ε ρ

� Probe: ES3DV3 - SN3203; ConvF(4.72, 4.72, 4.72); Calibrated: 2013.10.31.;  

� Sensor-Surface: 4mm (Mechanical Surface Detection)  

� Electronics: DAE4 Sn876; Calibrated: 2014.03.03.  

� Phantom: ELI v4.0; Type: QDOVA001BB; Serial: TP:xxxx  

� Measurement SW: DASY52, Version 52.8 (2); SEMCAD X Version 14.6.6 (6824)  



 

 

 
 

 

 

0 dB = 0.0224 W/kg = -33.01 dB W/kg

 



 

 

 
 

 

 

 
 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 

 



 

 

 
 

 

 



 

 

 
 

 

 



 

 

 
 

 

 



 

 

 
 

 

 



 

 

 
 

 

 



 

 

 
 

 

 



 

 

 
 

 

 




